Parts Manual for

SNAPPER

PRO GEAR'

MID-SIZE

WALK BEHIND MOWERS
SERIES 0

¥ 'SNAPPER
‘.Y,.._:qrz, e MOWER UNIT MODELS
\ " ’ SP320
' “ SP360
SP480
SP520
SPA360
SPA480

SPA520

POWER UNIT MODELS
SPP90OKW
SPL1250KW
SPP1250KW
SPL140KW
SPP140KW
SPL140KH
SPP140KH

IT IS THE POLICY OF SNAPPER TO IMPROVE ITS PRODUCTS WHENEVER IT IS
POSSIBLE AND PRACTICAL TO DO SO. WE RESERVE THE RIGHT TO MAKE CHANGES
OR ADD IMPROVEMENTS AT ANY TIME WITHOUT INCURRING ANY OBLIGATION TO
MAKE SUCH CHANGES ON PRODUCTS MANUFACTURED PREVIOUSLY.

SNAP P En®McDonough. GA., 30253 U.S.A.
COPYRIGHT © 1996

SNAPPER INC (Rev. 1, 11/96) MANUAL No. 06925

ALL RIGHTS RESERVED



CONTENTS

Page Group
3 FUEL TANK ASSEMBLY
4,5 ENGINE, REAR DECK & TRANSMISSION PULLEY ASSEMBLIES
6,7 TANK BRACKET ASSEMBLY
8 TRANSMISSION DRIVE ASSEMBLY
9 DECALS
10, 11 LOOP HANDLE & CONTROL ASSEMBLIES
12,13 PISTOL GRIP HANDLE & CONTROL ASSEMBLIES
14 TRACTION, REAR WHEEL ASSEMBLY
15 TRACTION, REAR WHEEL ASSEMBLY
FOR 9 HP (SPP90KW)
16 CASTER, WHEEL & TIRE ASSEMBLY
17 BRAKE ASSEMBLY
18 DECK IDLER ASSEMBLY (32" & 36” DECKS)
19 BLADE DECK IDLER ASSEMBLY (SP480, SPA480)
20 CUTTER HOUSING ASSEMBLY
21 ‘ DECK IDLER ASSEMBLY (52" DECK)
22, 23 32” & 36" MOWER DECK ASSEMBLY (Fixed Height)
24, 25 48" & 52" MOWER DECK ASSEMBLY (Fixed Height)
26, 27 36” MOWER DECK ASSEMBLY (Adjustable Height)
28, 29 48" & 52" MOWER DECK ASSEMBLY (Adjustable Height)
30, 31 WIRING SCHEMATICS
32 ELECTRICAL COMPONENTS (Loop & Pistol Grip Handle)

PRO GEAR MID-SIZE WBM SERIES 0 9 (Rev. 1, 11/96) MANUAL No. 06925



FUEL TANK ASSEMBLY

N
{
A\
\
\
&

SILHOUETTE OF FUEL -
TANK BRACKET- ;
Shown On Pages N I' i / @\
6 &7 For Parts 3 | 7A,B %
Identification. | ) ’ 12 e \@
I " -
ITEM PART NO. DESCRIPTION A, B
1A 2-8899 TANK, Fuel (all except 9HP)
1B 1-9186 TANK, Fuel (9HP Kawasaki)
2A 2-8903 CAP, Fuel (all except SHP)
2B 1-4363 CAP, Fuel (9HP Kawasaki)
3A 3-4923 STRAP, Fuel Tank (all except SHP) (2)
3B 3-2875 STRAP, Fuel Tank (9HP Kawasaki) (2)
4 9-1207 SCREW, #10-24 x 2-1/2" Machine Head Phillips (2)
5 1-4359 FILTER, Fuel, In-Line (Kawasaki only)
6 9-0594 NUT, #10-24 Nyloc (2)
7A 1-2222 CLAMP, Fuel Hose (6 ea. Kawasaki) (4 ea. Kohler & Briggs)
7B 3-4262 CLAMP, Fuel Hose (Kawasaki 12.5 HP only)
8A 3-2956 HOSE, Fuel, 10" Long (14HP Kohler, 9HP Kawasaki)
8B 7-6272 HOSE, Fuel, 8-1/2" Long (14HP & 12.5HP Kawasaki)
9 1-6325 VALVE, Fuel Shut-Off
10 9-1053 NUT, 10-24 Keps
11A 3-2956 HOSE, Fuel, 10" Long (14HP Kawasaki, 14HP Kohier)
11B 2-4055 HOSE, Fuel, 6-1/2" Long (12.5HP Kawasaki)
11C 7-6272 HOSE, Fuel, 8-1/2" Long (9HP Kawasaki)
12 7-7351 HOSE, Fuel, 3-1/2" Long (all Kawasaki)
. PRO GEAR MID-SIZE WBM SERIES 0 (Rev. 1, 11/96) MANUAL No. 06925



ENGINE, REAR DECK & TRANSMISSION PULLEY ASSEMBLIES

SILHOUETTE OF
TRACTION WHEEL
ASSEMBLY; SEE
PAGES 14 & 16 FOR
PARTS BREAKDOWN

(Rev. 1, 11/96) MANUAL No. 06925 PRO GEAR MID-SIZE WBM SERIES 0



ITEM
1

CO~NOOHLWON Y

PRO GEAR MID-SIZE WBM SERIES 0

ENGINE, REAR DECK & TRANSMISSION PULLEY ASSEMBLIES

PART NO.

*k
*k

*N

3-4653
9-1631
2-7168
2-6978
2-7215
9-1158
9-1290
9-1581
9-1303
4-1764
2-7206
9-0187
9-1511
9-1032
9-1639
1-7539
2-9981
1-4375
1-7063
3-5710
2-9262
3-6403
2-9267
9-1298
3-4829
1-5861
9-1527
9-1318
9-1315
9-1511
2-9704
3-4448
1-6147
9-0247
9-1029
2-7266
9-0250
1-9078
9-1299
1-0211
1-7532
1-2763
7-7680
1-7334
1-6029
1-2730
1-6561
4-0627
9-0289
9-0010
2-7213
9-0052
7-7692
9-1540

DESCRIPTION

ENGINE, 12.5HP Kawasaki (Spec. No. FB460V - AS36)
ENGINE, 14HP Kohler (Model CV14T; Spec. No. PS-1464) (Shown)
ENGINE, 14HP Kawasaki (Spec. No. FC420V - DS09)
ENGINE, 9HP Kawasaki (Spec. No. FC290 - AS16)

SHIELD, Heat (Brigg's & Stratton Engine)

SCREW, #10-24 x 1/2" Hex Head, Machine

SCREW, 5/16-18 x 1" Hex Head Cap, Grade 5 (2)

MOUNT, Capacitor (Kawasaki Engines Only})

CAPACITOR (Kawasaki Engines Only!)

BOLT, 3/8-16 x 1-3/4" Short Neck Carriage, Grade 5

NUT, #10-24 Hex Nyloc

SCREW, #8-18 x 1/2" Hex Head, Self-Tapping (2)

BOLT, 5/16-18 x 1" Short Neck Carriage, Grade 5 (2)
ASSEMBLY, Rear Deck

BUSHING (used on 9HP Kawasaki only)

WASHER, 5/16 Split Lock (4)

NUT, 5/16-18 Hex, Grade 5 (4)

KEY, 1/4" x 1/4" x 11/16™ Square (Kawasaki & Kohler Engines)
KEY, 1/4" x 1/4” x 3/8” Square (Brigg's & Stratton Engine)
PULLEY, Engine/Transmission (early model & all SHP)
PULLEY, Engine/Transmission (late model)

CLAMP

CLUTCH, Electric

BELT, Engine/Deck (36"

BELT, Engine/Deck (48"

BELT, Engine/Deck (32"

BELT, Engine/Deck (52")

NUT, 5/16-18 Hex Lock (Esna)

BRACKET, Electric Clutch

CLIP, Wire Harness

SCREW, 5/16-18 x 1-1/4" Hex Head Cap, Grade 5

SCREW, 5/16-18 x 3/4" Hex Head Cap, Grade 5

WASHER, 5/16 Split Lock

NUT, 5/16-18 Hex, Grade S orB

BUMPER, Rubber

PLATE, Rubber Bumper

SPACER

WASHER, 7/16 Split Lock

BOLT, M10-1.5 x 55.0mm Hex Head Cap, Grade 8.8 (Kawasaki Engines)
BOLT, 7/16-20 x 3" Hex Head Cap, Grade 5 (Brigg's & Stratton & Kohler Engine)
WASHER, Flat, 1.06 O.D. x.531 1.D. x .12"

PULLEY, Idler

NUT, 3/8-16 Hex Nyloc

KEY, No. 9 Woodruff

PULLEY, Transmission

RING, Retaining

SCREW, 1/4-20 x 3/8” Socket Head Set (Transmission Pulley)
BELT, Engine/Transmission (early model)

BELT, Engine/Transmission (late model)

E-RING, 1"

BUSHING, Axle (4) ** PURCHASE ENGINE & ENGINE PARTS
SCRAPER, Wheel (2) OTHER THAN THOSE LISTED, FROM
NUT, 3/8-24 Hex Center Lock (2) ENGINE SERVICE OUTLETS.

WASHER, #10 Flat

SCREW, M6-1.0 x 10mm Hex Head Cap, Grade 8.8

WASHER, 1/4 Spiit Lock

SCREW, M8-1.25 x 25mm Hex Self-tap (4) (Kohler & Kawasaki)
SCREW, 5/16-18 x 1-1/2" Hex Head Cap, Grade 5 (Briggs)

(Rev. 1, 11/96) MANUAL No. 06925



TANK BRACKET ASSEMBLY

(Rev. 1, 11/96) MANUAL No. 06925 PRO GEAR MID-SIZE WBM SERIES 0



TANK BRACKET ASSENBLY

ITEM PART NO. DESCRIPTION

1 7-6526 GRIP, Shift Lever

2 3-4429 LEVER, Upper Shifter

3 3-4809 LEVER, Lower Shifter

4 9-0390 WASHER, 3/8 Internal Tooth Lock (Briggs)
5 9-1630 NUT, 3/8-24, Hex, Grade B (Briggs)

6 2-9793 DECAL, Shift

-- 2-8943 DECAL, Shift (8 HP)

7 3-4799 QUADRANT, Shift
- 3-4900 QUADRANT, Shift (9 HP)
8 7-6972 BOLT, 1/4-20 x 3/4" Short Neck Carriage, Grade 5 (5)
9 9-1705 NUT, 1/4-20 Hex, Nyloc (5)
10 9-1310 HAIR-PIN, 3/32 x 1-3/16" (2) (Used With Pistol Grip)
11 3-3715 LINK, Long (Left Hand)
- 3-3714 LINK, Long (Right Hand)
12 2-4607 SWIVEL (2)
13 3-3713 LINK, Short
14 9-1313 COTTER-PIN, 3/32 x 1" (6) (2 Used With Loop Handle)
15 4-1643 WELDMENT, Idler (2) (Upper Left & Lower Right Sides)
- 4-1779 WELDMENT, Idler (Upper Left & Lower Right) 9 HP
16 1-0739 SNAP-RING, 5/8 (5)
17 2-4707 PULLEY, Idler
- 2-8961 PULLEY, Idler (9 HP)
18 9-0588 SCREW, 3/8-16 x 2" Hex Head Cap, Grade 5 (4)
19 9-1704 NUT, 3/8-16 Hex, Top Lock, Grade B (18)
20 4-1299 WELDMENT, Idler (2) (Lower Left & Upper Right Sides)
- 4-1780 WELDMENT, Idler (Lower Left & Upper Right) 9 HP
21 9-1298 NUT, 5/16-18 Hex Nyloc (2)
22 9-0585 NUT, 5/16-18 Hex Flange Lock, Grade 5 (4)
23 9-0206 SCREW, 5/16-18 x 3/4" Hex Head Cap, Grade 2 (2)
24 2-9740 SPRING, Extension (2)
- 2-9134 SPRING, Extension (9 HP)
25 2-7230 SCREW, 1/4-20 x 17, Grade 5 (2) (Quantity 4 For Kawasaki)
26 9-0747 BOLT, 3/8-16 x 1" Carriage, Grade 2 (4)
27 9-1603 NUT, 1/4-20 Hex Nyloc (4) (Quantity 6 for Kawasaki)
28 4-1285 WELDMENT, Idler Pivot (Left Hand)
- 4-1284 WELDMENT, Idler Pivot (Right Hand)
29 2-8864 STUD, Fender Mount (4)
30 9-0665 NUT, 3/8-16 Hex Jam (2)
31 3-4788 FENDER (2)
32 9-1049 WING-NUT, 3/8-16 (4)
33 2-8983 REGULATOR/RECTIFIER (Kawasaki Only)
34 9-0599 SCREW, 5/16-18 x 3/4” (2)
35 2-6977 BRACKET, (Kawasaki Only)
36 3-4795 BRACKET, Tank
37 9-1495 SCREW, 1/4-20 x 3/4” Hex Head Cap, Grade 5 (2)
38 2-9909 DECAL, Caution
39 3-4797 PLATE, Caution Decal
40 9-1493 NUT, 5/16-18 Jam (2)
41 9-1315 WASHER,Slit Lock 5/16” (2)
42 9-1528 WASHER, Flat, 11/32" (2)
43 9-1527 SCREW, 5/16-18 x 1-1/4, Grade 5 (2)
44 9-1627 WASHER, 1/4 Flat
45 9-1630 NUT, 3/8-24, Grade B (2)
46 9-1777 WASHER, 3/8 Heavy
PRO GEAR MID-SIZE WBM SERIES 0 (Rev. 1, 11/96) MANUAL No. 06925



TRANSMISSION DRIVE ASSEMBLY

16__

14

e
\/
SILHOUETTE OF — \\‘
SHIFT LEVER - See \ \
Page 6 & 7 For Parts .\‘\"

Identification. 10 k

10
11
12
13
14
15
16
17
18
19
20
21

—n

PART NO.

2-9388
2-8931
2-9682
9-0187
7-6934
2-4708
2-8905
2-8906
2-8960
7-6998
9-0073
3-3718
7-6978
1-4514
1-2763
1-0211
1-7637
5-3584
7-6956
2-9662
3-4807
9-1151
9-1320
2-8873

(Rev. 1, 11/96) MANUAL No. 06925

DESCRIPTION

TRANSMISSION (5 Speed)
TRANSMISSION (3 Speed)

SWITCH, Transmi

ssion {2)

WASHER, 5/16 Split Lock (4)

BOLT, 5/16-18 x 3/4" Hex Head Cap (4)
PULLEY, Qutput (2)

PULLEY, Output, 9 HP (Single) (2)
BELT, Traction (Dual Belt) (2)

BELT, Traction (Si
FITTING, Lube (2)
SCREW, 1/4-20 x

ngle) (2) 9 HP

3/4" Hex Head Cap, Grade 5 (4)

FLANGE, Output (2)
NUT, 1/4-20 Nyloc (4)

BEARING, Output

()

RING, Retaining (2)

KEY, #9 Woodruff

@

SHAFT, Output (2)

COUPLER (2)

SCREW, 5/16-18 x 3/8" Knurled Cup Point Set (2)

WASHER, Fiber

PLATE, Reverse Interlock
SCREW, 5/16-18 x 1-1/4 Hex Washer Head Self Tap (2)
WASHER, 5/16 Split Lock (2)

BUSHING (2)

PRO GEAR MID-SIZE WBM SERIES 0



OPEN BELT ORIVE
Stop engmne hetore
reaching underneath

Newwrrcm
o TG a-.q, ACAU"ONA

TRANSFORT /®
(_ICAUTION! ) )
[ HANDlﬁol_erY BE J\@ . CAUTION A

ACAUTION A&

CLH I CTOM
_ssl vy
LHASS LI

(This Product may be covered by ) ITEM PART NO. DESCRIPTION
petents 4 (S8e20 A 184,112
I I T R - 6-1184 KIT, Decal, Loop Handle Models
:.ggg.m 2'333‘33‘]’ ;.323.f12 (Includesitems 1, 2,3,4,6,7,8,&9)
5/846.735 5,195,308 5,199,251 - 6-1185 KIT, Decal, Pistol Grip Handle Modeils
S35 Tieais 5300 (Includes ltems 1,3, 4,5,6,7,8,&9)
| Siner "Patents Perding 1 4-4640* DECAL, SNAPPER (SPPSOKW only)
2 2-9792 DECAL, Console (Loop Handle) (Kawasaki)
-- 2-9306 DECAL, Console {Loop Handle) (Briggs)
3 2-9793 DECAL, Shift Quadrant
4 2-4156 DECAL, Caution
5 2-9791 DECAL, Console (Pistol Grip Handle) (shown)
6 2-2522 DECAL, Caution
7 2-9470 DECAL, Patent Numbers
8 1-3010 DECAL, Warning
9 2-2889 DECAL, Caution
10 2-4903** 8" MOLDED LOGO, SNAPPER (all models
except SPPSOKW)
11 4-3815 DECAL, Caution (Adjustable Decks only)
12 4-3816 DECAL, Oil (Adjustable decks only)

* silver letters on black background

** (not shown) looks similar to item 1 decal

PRO GEAR MID-SIZE WBM SERIES 0 (Rev. 1, 11/96) MANUAL No. 06925



LOOP HANDLE & CONTROL ASSEMBLIES

178\
N

WL .

W 18A, B \

lﬁ/\ \/‘i@L/ )
. o

19
W
- /

Ny

\

(Rev. 1, 11/96) MANUAL No. 06925 PRO GEAR MID-SIZE WBM SERIES 0



ITEM PART NO.
1 4-0710
2 9-1003
3 9-0977
4 4-0743
5 4-0737
6 1-4341
7 9-1030
8 4-0738
9 2-9235
10 9-1594
11 4-2709
12 2-2166
13 9-1030
14 1-2686
15 3-4457
16 1-1879
17A 4-2666
17B 4-1606
18A 3-5591
18B 1-7323
19 7-6978
20 3-3479
21 1-7322
22 2-4586
23 9-0307
24 2-4665
-- 2-2354
25 9-1631
26 2-7225
27 3-4459
28 9-1290
29 2-9715
30 9-1122
31 9-0598
32 7-7873
33 1-7817
34 7-6979
35 9-0747
36 9-0880
37 1-2685
38 2-3504
39 3-3889
40 9-1084
41 2-8036
42 9-1300
43 9-1299

PRO GEAR MID-SIZE WBM SERIES 0

LOOP HANDLE & CONTROL ASSEMBLIES

DESCRIPTION

BAIL, OPC

BOLT, 1/4-20 x 1-3/4" Hex Head Cap, Grade 5 (2)
NUT, 1/4-20 Hex Jam (2)

HANDLE, Loop

LEVER, Traction (Right Hand)

E-RING, 1/2" (2)

BUSHING, 1/2" Machine (2)

LEVER, Traction (Left Hand)

ROD, Traction (2)

COTTER-PIN, 1/2" Self-Locking (4)

ROD, Brake (2)

ROD, Pivot

WASHER, 1/2 Flat

NUT, 1/2-27 (Special)

CONTROL, Console

GRIP, Neutral Latch

MOUNT, Neutral Latch (Model Year 97)
BRACKET, Neutral Mounting (Model Year 96) (2)
SPRING, Torsion R.H. (Model Year 97)

SPRING, Neutral (Model Year 96)

NUT, 1/4-20 Hex Nyloc

LATCH

LEVER, Neutral Latch

SWIVEL (2)

SCREW, #10-24 x 1/2" Hex Washer Head, Self-Tapping (2)
CONTROL, Throttle (Kohler)

CONTROL, Throttle (Kawasaki)

SCREW, #10-24 x 1/2" Hex Head, Machine (2)
SWITCH, OPC (2)

BRACKET, Reverse Throttle

NUT, #10-24 Hex Nyloc (2)

SWITCH

SCREW, 1/4-20 x 1/2" Self-Tapping (10)
WASHER, 1/4 Flat (2)

SCREW, #12-14 x 1/2" Hex Slotted Head, Self-Tapping (2)
SWITCH, ON-OFF

NUT, 3/8-16 Hex Nyloc (6)

BOLT, 3/8-16 x 1" Carriage, Grade 2 (4)
WASHER, 5/8 Internal Tooth Lock

NUT, 5/8-32 Hex (Special)

KEY (With Cover)

SPRING, Loop Handle

SCREW, 1/4-20 x 3/8" Hex Washer Head, Self-Tapping
SPRING, Friction Pack

WASHER, 7/16 1.D. Flat

NUT, 3/8-16 Nyloc

1 (Rev. 1, 11/96) MANUAL No. 06925



PISTOL GRIP HANDLE & CONTROL ASSEMBLIES

(Rev. 1, 11/96) MANUAL No. 06925 PRO GEAR M|D-SIZE WBM SERIES 0



PISTOL GRIP HANDLE & CONTROL ASSEMBLIES

ITEM PART NO. DESCRIPTION
1 4-1663 ASSEMBLY, Handle, Pistol Grip
2 2-4127 GRIP, Handle Assembly (2)
3 1-7590 SWITCH, OPC (2)
4 3-4162 PIN, 5/16 Self-locking Cotter (2)
5 1-2686 NUT, 1/2-27 Hex (Special)
6 1-2685 NUT, 5/8-32 Hex (Special)
7 9-0880 WASHER, 5/8 Internal Tooth Lock
8 1-1138 KEY (With Cover)
9 2-4571 GRIP, Latch (2)
10 2-9769 SPRING, Torsion (Left Hand)
11 9-1317 SCREW, 1/4-20 x 3" Hex Head Cap, Grade 5(2)
12 9-0055 WASHER, 1/4 Flat (2)
13 2-4129 SPACER, OPC (2)
14 4-1789 LATCH Weldment, (Right Hand)
15 4-1660 GRIP, Pistol, OPC (Right Hand)
16 9-1705 NUT, 1/4-20 Hex Top Lock, Grade B (2)
17 4-1659 GRIP, Pistol, OPC (Left Hand)
18 2-9768 SPRING, Torsion (Right Hand)
19 4-1790 LATCH Weldment, (Left Hand)
20 2-3313 PIN, 5/16 x 1-1/8™ Roll (2)
21 9-1594 PIN, 1/2" Self-locking Cotter (2)
22 7-1640 LEVER, Drive (With Grip) (2)
23 9-1309 PIN, 3/16 x 1-3/4" Clevis (2)
24 2-4590 PIN, 5/16 x 2" Clevis (2)
25 2-9156 ROD, Traction (2)
26 4-2761 ROD, Traction Brake (2)
27 2-9715 SWITCH
28 1-7817 SWITCH, ON-OFF
29 9-0747 BOLT, 3/8-16 x 1" Short Neck Carriage, Grade 2 (4)
30 9-1299 NUT, 3/8-16 Hex Nyloc (4)
31 9-1594 COTTER-PIN, 1/2" Self-Locking (2)
32 2-4586 SWIVEL (2)
33 9-0307 SCREW, #10-24 x 1/2" Self-Tapping (2)
34 2-4665 CONTROL, Throttle (Kohler Engines)
- 2-2354 CONTROL, Throttle (Kawasaki Engines)
- 2-7337 CONTROL, Throttle (Brigg's & Stratton Engines)
35 9-1631 SCREW, #10-24 x 1/2" Hex Head, Machine (2)
36 2-7225 SWITCH, OPC
37 3-4459 BRACKET, Reverse Throttle
38 9-1599 NUT, #10-24 Hex Nyloc (2)
39 2-9125 SPACER, Brake (outer)
40 2-4129 SPACER, Brake (inner)
41 1-2080 CABLE TIE, 77 (3)
42 2-8036 SPRING, Friction Pack (2)
43 9-1300 WASHER, 7/16 Flat (2)
44 9-1299 NUT, 3/8-16 Nyloc (2)

PRO GEAR MID-SIZE WBM SERIES 0 (Rev. 1, 11/96) MANUAL No. 06925

13



.TRACTION, REAR WHEEL ASSEMBLY

(1) ASSEMBLY

ITEM PART NO. DESCRIPTION

1 2-8969 ASSEMBLY, Rear Tire & Rim (Includes items 2, 3, & 4) (2)
2 2-7190 TIRE, 16/6.50 x 8" Tubeless (2)

3 2-7231 VALVE, Air (Snap-n) (2)

4 2-7189 RIM (2)

S 2-7192 LUG-NUT, 1/2-20 Tapered (8)

6 2-8901 HUB, Weldment (Includes items 7 & 8) (2)

7 7-6998 FITTING, Lube (2)

8 1-9169 BEARING, Wheel (4)

9

2-3515 SPACER (8)

10 1-7531 PULLEY, 8" (4)

11 2-35186 DRUM. Brake. 6" (2)

12 9-0700 BOLT, 5/16-18 x 1 1/2" Hex Flange Lock, Grade 5 (8)

(Rev. 1, 11/96) MANUAL No. 06925 1 PRO GEAR MID-SIZE WBM SERIES 0



TRACTION, REAR WHEEL ASSEMBLY
9HP (Model: SPP90KW)

(1) ASSEMBLY

ITEM PARTNO. DESCRIPTION

1 2-8902 ASSEMBLY, Tire & Hub (Includes items 2 thru 6) (2)
2 3-5413 HUB, Weldment (2)
3 1-9169 BEARING, Wheel (4)
4 2-7231 VALVE, Air (Snap-In) (2)
5 7-6998 FITTING, Lube (2)
6 3-5412 TIRE, 4.10/3.50 x 6" Tubeless (2)
7 9-1591 BOLT, 5/16-18 x 1" Hex Flange Lock, Grade 5 (8)
8 1-7531 PULLEY, 8" (2)
9 2-3516 DRUM, Brake, 6” (2)
PRO GEAR MID-SIZE WBM SERIES 0 (Rev. 1, 11/96) MANUAL No. 06925

15



CASTER, WHEEL & TIRE ASSEMBLY

@/12

13

ITEM PART NO.
1 2-9869
2 2-2394
3 2-9870
4 2-9871
5 2-2395
6 2-2151
7 9-1121
8 9-1123
9 4-2780
10 1-7711
11 1-9152
12 2-1960
13 2-3747
14 2-3556
15 7-6998

DESCRIPTION

ASSEMBLY, Wheel & Tire (Includes Items 2 Thru 5)
RETAINER, Flanged (2)
TIRE, 9x3.50-4
ASSEMBLY, Wheel (Includes ltems 2 & 5)
BEARING, Roller

SLEEVE, Axle

NUT, 1/2-13 Hex (Nyloc)

BOLT, 1/2-13 x 5-1/2" Hex Head Cap, Grade 5

YOKE, Caster Weldment

PIN, Lynch 7/16" Heavy Duty

SPACER (4)

SPACER, PM

BUSHING, 1"

BUSHING, Caster (2)

FITTING, Lube

b
e

(Rev. 1, 11/96) MANUAL No. 06925

1 PRO GEAR MID-SIZE WBM SERIES 0



BRAKE ASSEMBLY

w\\
%/

g

\ .
@/
B\Z / /
©/
ITEM PART NO. DESCRIPTION
1 4-1768 LEVER, Brake (Right Hand)
- 4-1769 LEVER, Brake (Left Hand)
2 4-1283 WELDMENT, Brake Stud (2)
3 4-0622 LINK, Brake (2)
4 9-0130 NUT, 3/8-16 Hex (4)
5 1-7048 BAND, Brake, 6" (2)
6 9-0588 BOLT, 3/8-16 x 2" Hex Head, Grade 5 (2)
7 9-1043 BUSHING, Machinery,5/8" 1.D. x 1" O.D. (2)
8 1-3946 RETAINER, 3/8” (4)
S 3-2903 PLATE, Brake Link (2)
10 9-1040 RETAINER, 5/8" Bolt (2)
11 2-9275 LUBE FITTING, 1/4-28 Thread Forming
PRO GEAR MID-SIZE WBM SERIES 0, (Rev. 1, 11/96) MANUAL No. 06925

11



‘DECK IDLER ASSEMBLY
13 32” DECK | 36” DECK @ ——2

ITEM PART NO. DESCRIPTION
1 3-4422 PULLEY, Idler (5.00 O.D.)
2 9-1299 NUT, 3/8-16 Hex Nyloc (4)
3 9-1300 WASHER, .44"[.D. x 1" O.D. (2)
4 1-2709 RING, 1" Retaining
5 2-3556 BUSHING (2)
6A 4-2617 IDLER ARM (327
6B 4-2448 IDLER ARM (36"
7 7-6998 FITTING, Lube
8 9-1304 BOLT, 3/8-16 x 1" Hex Head Cap, Grade 5 (3)
9 4-1295 PIVOT, Idler Arm
10A S-1501 BOLT, 3/8-16 x 2-1/2" Hex Head Cap, Grade 5 (2) (327)
10B 2-7220 BOLT, 3/8-16 x 3-1/4" Hex Head Cap, Grade 5 367
11 2-9723 BUSHING, .38" 1.D. x 1" O.D. x .410" (1 on 32", 2 on 36"
12 3-5656 RETAINER, Belt (32" Deck only)
13 9-0613 NUT, 3/8-16 (3 on 32" Deck only)
(Rev. 1, 11/96) MANUAL No. 06925 PRO GEAR MID-SIZE WBM SERIES 0

18



BLADE DECK IDLER ASSEMBLY (SP480, SPA480)

ITEM PART NO. DESCRIPTION
1 2-9273 PULLEY, Idler
2 3-4422 PULLEY, Flat Idler 5" O.D.
3 9-1299 NUT, 3/8-16 Hex Nyloc (2)
4 1-2709 RING, 1" Retaining (2)
5 2-3556 BUSHING (4)
6 4-2452 IDLER ARM (Weldment)
7 4-2450 IDLER ARM (Weldment)
8 3-5657 SPACER, Idler Pulley
9 9-1300 WASHER, 3/8" Flat
10 9-1305 SCREW, 3/8-16 x 2", Grade 5
11 2-7220 BOLT, 3/8-16 x 3-1/4" Hex Head Cap, Grade 5
12 7-6998 FITTING, Lube
13 4-2465 PIVOT, Idler (Weldment)
14 3-5656 BELT GUIDE
15 2-3747 BUSHING (2)

PRO GEAR MID-SIZE WBM SERIES 0 . (Rev. 1, 11/96) MANUAL No. 06925

19



'CUTTER HOUSING ASSEMBLY

ITEM

1
2
3
4

©oONND W,
w >

10
11
12
13
14A
14B
15
16

PART NO.

2-9422
2-9270
2-9274
2-9253
2-9254
2-9271
2-9246
2-9247
1-6440
2-9256
2-9275
2-9252
2-9384
2-9302
2-9245
2-9249
9-1736
9-0613

DESCRIPTION

BEARING, Sealed (2)

WASHER, Spindle

SNAP-RING, Spindle Shaft

SHAFT, Spindle

SPACER< Bearing

SPACER, Blade (4)

BLADE, 18" (36" & 52" Decks)
BLADE,16-1/2" (32" & 48" Decks)
WASHER, Beveled

BOLT, 5/8-18 x 7-1/2" Hex Head Cap Grade 5
FITTING, Lube

HOUSING, Cutter

VENT, Spindle

BOLT, 3/8-16 x 1-1/4" Rib Necked (6)
PULLEY, 5-3/4" O.D. (32", 48" & 52" Decks)
PULLEY, 5-3/4" O.D. (36" Deck)

NUT, 5/8-18 Hex Flange Lock, Grade 5
NUT, 3/8-16 Hex Flange Lock (6)

Note: Part Number 5-4017 (Spindle Housing sub-assembly) is comprised of items 11
and 12 (one each) as well as item 13 (6 each).

(Rev. 1, 11/96) MANUAL No. 06925

PRO GEAR MID-SIZE WBM SERIES 0



ITEM

4-2465
2-3747
2-3556
4-2452
7-6998
9-1305

N WN =

2-9273
9-1300
9-1299
0 4-2775

- © 00~

PART NO. DESCRIPTION

PIVOT, Idler

BUSHING (2)

BUSHING, Caster (4)
IDLER ARM

FITTING, Lube (2)
SCREW, 3/8-16 x 2" Hex
Head Cap, Grade 5
PULLEY, Idler
WASHER, 3/8” Flat (4)
NUT, 3/8-16 Hex Nyloc (2)
IDLER ARM, SPAS520

PRO GEAR MID-SIZE WBM SERIES 0

21

DECK IDLER ASSEMBLY (52” DECK)

ITEM

11

12
13
14

15
16

17
18

PART NO. DESCRIPTION

9-1497

1-3847
9-1302
8-1585

2-7220
3-5657

3-4422
1-2709

SCREW, 3/8-16 x 1-1/2"
Hex Head Cap, Grade 5
RETAINER, 3/8" Bolt
NUT, 3/8-16 Hex, Grade 5
NUT, 3/8-16 Hex Center
Lock, Grade 5

SCREW, 3/8-16 x 3-1/4"
Hex Head Cap, Grade 5
SPACER, ldler Pulley
PULLEY, idler

RING, 1" Retaining (2)

(Rev. 1, 11/96) MANUAL No. 06925



32” & 36” MOWER DECK ASSEMBLY (Fixed Height)

DECK IDLER ASSEMBLY
BREAKDOWN SHOWN
ON PAGE 18

CUTTER HOUSING
ASSEMBLY BREAKDOWN
SHOWN ON PAGE 20

(Rev. 1, 11/96) MANUAL No. 06925 PRO GEAR MID-SIZE WBM SERIES 0



32” & 36” MOWER DECK ASSEMBLY (Fixed Height)

ITEM PART NO. DESCRIPTION
1 1-2709 SNAP-Ring, 1" External
2 1-3010 DECAL, Warning (CPSC Cut Finger)
3 2-2522 DECAL, Warning
4 2-3735 KNOB, Hood (3)
5 2-4156 DECAL, Caution- Operator Instruction
6 2-7950 SPRING, Chute
7A 3-5710 V-BELT, Deck Drive 36"
7B 3-6403 V-BELT, Deck Drive 32"
8 2-9277 HINGE PIN, Chute
9 2-9278 SPRING, Idler
10A 2-9303 STANDOFF, 3-1/2” (32" Deck) (3)
10B 7-6940 SCREW, 5/16-18 x 4-1/2" Gr. 5 H.H.C. (36" Deck) (3)
11 9-1313 PIN, 3/32 x 1" Cotter
12 2-9452 DECAL, Snapper Pro
13A 3-4962 DEFLECTOR, 36"
13B 3-5238 DEFLECTOR, 32"
14A 3-4963 COVER, 36"
14B 3-4966 COVER, 32"
15 4-1295 PIVOT, Idler (Weldment)
16A 5-4018 ASSEMBLY, Idler Arm 36"
16B 5-4044 ASSEMBLY, Idler Arm 32"
17 5-4020 ASSEMBLY, Caster Red (2)
18A 5-4021 ASSEMBLY, Deck 36" Fixed Height
188 5-4019 ASSEMBLY, Deck 32" Fixed Height
19 7-6998 FITTING, Lube 1/4-28 Straight (2)
20 9-0613 NUT, 3/8-16 Hex Flange Lock (22)
21 9-1304 SCREW, 3/8-16 x 1" Hex Hd. Grade 5 (3)
22 9-1305 SCREW, 3/8-16 x 2" Hex Hd. Cap, Grade 5 (2)
23A 3-5552 PLATE, Stiffener (7 Ga.) 36" Deck
23B 3-5605 PLATE, Stiffener 32" Deck
24 3-5756* PLATE, Ballast
25 9-1528 WASHER, 3/8” I.D. Flat (6)
26 2-1128 SPACER (6)
27 9-1601 NUT, 5/16-18 Hex Flange Lock, Gr. 5 (3)

NOTE: STIFFNER PLATE (Item 23A or B) IS MOUNTED UNDERNEATH DECK.

* NOT USED ON 32” Model Year 97 DECKS- {32” Deck uses 4; 36" Deck MY 96 uses 4; 36” Deck MY 97 uses 2)

PRO GEAR MID-SIZE WBM SERIES 0 73 (Rev. 1, 11/96) MANUAL No. 06925



43" & 52" MOWER DECK ASSEMBLY (Fixed Height)

DECK IDLER ASSEMBLY
BREAKDOWN SHOWN
ON PAGE 18

CUTTER HOUSING
ASSEMBLY BREAKDOWN
SHOWN ON PAGE 20

{Rev. 1, 11/96) MANUAL No. 06925 PRO GEAR MID-SIZE WBM SERIES 0



48” & 52” MOWER DECK ASSEMBLY (Fixed Height)

ITEM PART NO. DESCRIPTION

1 1-3010 DECAL, Warning (CPSC Cut Finger)

2 2-2522 DECAL, Warning

3 2-3735 KNOB, Hood (4)

4 2-4156 DECAL, Caution- Operator Instruction

5 2-7327 PIVOT, Roller Pin (Weldment)

6 2-7344 WASHER, 5/8 Flat (2)

7 2-7950 SPRING, Chute

8 2-9249 PULLEY, Driven 5-3/4 O.D

9A 2-9261 V-BELT, Secondary 48" (113" Long)

9B 2-9266 V-BELT, Secondary 52" (120" Long)

10A 2-9262 V-BELT, Primary 48" (66" Long)

10B 2-9267 V-BELT, Primary 52" (69" Long)

11 2-9272 SPRING, Extension Primary idler

12 2-9277 PIN, Chute Hinge

13 2-9278 SPRING, Idler

14 2-9281 STANDOFF, 4-1/2" Long (4)

15 9-1313 PIN, 3/32 x 1~ Cotter

16 2-9452 DECAL, Snapper Pro

17A 3-4967 DEFLECTOR, 48" Chute

178 3-4968 DEFLECTOR, 52" Chute

18A 5-4013 ASSEMBLY, Cover 48"

18B 5-4014 ASSEMBLY, Cover 52"

19 5-4020 ASSEMBLY, Caster Red (Fixed Decks) (2)

20A 5-4022 ASSEMBLY, Deck 48" (Fixed Height)

20B 5-4027 ASSEMBLY, Deck 52" (Fixed Height)

21 5-4023 ASSEMBLY, Idler- 3 Spindle Deck

22 7-6998 FITTING, Lube 1/4-28 Straight (2)

23 7-9226 ROLLER, Low Density Polethylene (3)

24 9-1299 NUT, 3/8-16 Hex Nyloc (8)

25 9-1304 SCREW, 3/8-16 x 1", Grade 5 (4)

26 9-1305 SCREW, 3/8-16 x 2", Grade 5 (2)
PRO GEAR MID-SIZE WBM SERIES 0 (Rev. 1, 11/96) MANUAL No. 06925

25



36” MOWER DECK ASSEMBLY (Adjustable Height)

1) DECKIDLER ASSEMBLY
BREAKDOWN SHOWN

ON PAGE 18
2) CUTTER HOUSING

ASSEMBLY BREAKDOWN

SHOWN ON PAGE 20
(Rev. 1, 11/96) MANUAL No. 06925

PRO GEAR MID-SIZE WBM SERIES 0



36” MOWER DECK ASSEMBLY (Adjustable Height)

ITEM PART NO. DESCRIPTION
1 1-2709 SNAP-RING, 1" External
2 1-3010 DECAL, Warning (CPSC Cut Finger)
3 1-7711 PIN, 7/16" Head Lynch (2)
4 2-1960 SPACER, PM (2)
5 2-2151 SLEEVE/SPACER, Axle (2)
6 2-2522 DECAL, Warning
7 2-3556 BUSHING, Caster (4)
8 2-3735 KNOB, Hood (3)
9 2-3747 BUSHING, 1" (2)
10 2-4156 DECAL, Caution- Operator Instruction
11 2-7950 SPRING, Chute
12 3-5710 V-BELT, Deck Drive 36~
13 2-9258 BUSHING, Suspension (16)
14 2-9259 STUD, Lift (2)
15 2-9260 WASHER, Lift (2)
16 2-9263 SLEEVE, Suspension (8)
17 2-9277 HINGE PIN, Chute
18 2-9278 SPRING, Idler
19 2-9295 DECAL, Height-of-Cut (2)
20 2-9303 STANDOFF, 3-1/2” (3)
21 2-9355 BOLT, 1/2-13 x 3-3/4" Grade 5 (8)
22 9-1587 WASHER, 1/2" Flat (8)
23 2-9452 DECAL, Snapper Pro
24 2-9869 ASSEMBLY, Wheel/Tire (2)
25 3-4962 DEFLECTOR, Chute Red
26 3-4964 ARM, Suspension (4)
27 3-4980 COVER, 36"
28 3-5279 BRACKET, Height-of-Cut (2)
29 4-1295 PIVOT, Idler (Weldment)
30 4-1815 FRAME, 36" Adjustable (Weldment)
31 4-2451 CASTER Weldment (2)
32 5-4012 ASSEMBLY, Crank (2)
33 5-4018 ASSEMBLY, Idler Arm 36"
34 5-4031 ASSEMBLY, Deck Red Adjustable Height
35 7-6998 FITTING, Lube 1/4-28 Straight (2)
36 9-1123 BOLT, 1/2-13 x 5-1/2 Grade 5 (2)
37 9-1293 SCREW, 1/4-20 x 3/8" Hex Washer Self-Tap (2)
38 9-0613 NUT, 3/8-16 Hex Flange Lock (22)
39 9-1304 SCREW, 3/8-16 x 1" Grade 5 (3)
40 9-1305 SCREW, 3/8-16 x 2" Grade 5
41 9-1313 PIN, 3/32 x 1" Cotter
42 9-1325 NUT, 1/2-13 Nyloc (12)
43 3-5552 PLATE, Stiffner (7 Ga.) (not used on MY97 decks)
44A 9-1305 SCREW, 3/8-16 x 2", HHC, Grade 5 (36" deck) (2)
44B 9-1328 SCREW, 3/8-16 x 1-1/4™ HHC, Grade 5 (32" deck) (2)
45 3-5756 COUNTERWEIGHT (MY96 uses 4; MY97 uses 2)

NOTE: STIFFNER PLATE (ltem 43) IS MOUNTED UNDERNEATH DECK.

PRO GEAR MID-SIZE WBM SERIES 0 97 (Rev. 1, 11/96) MANUAL No. 06925



48” & 52” MOWER DECK ASSEMBLY (Adjustable Height)

43 15)A&B
42

39 8 &

SEE NOTE 1 33 25)a&8B

38 B | /A&B

40 )a s

24 50 B
14 B 26

e

DECK IDLER ASSEMBLY
BREAKDOWN SHOWN
ON PAGE 19

2) CUTTER HOUSING
ASSEMBLY BREAKDOWN
SHOWN ON PAGE 20

SEE NOTE 2

(Rev. 1, 11/96) MANUAL No. 06925 PRO GEAR MID-SIZE WBM SERIES 0



48" & 527 NMOWER DECK ASoSENDBLY (Adjustabie reignt)

ITEM PART NO. DESCRIPTION

1 1-3010 DECAL, Warning (CPSC Cut Finger)
2 1-7711 PIN, 7/16" HD Lynch (2)

3 2-1960 SPACER, PM (2)

4 2-2151 SLEEVE/SPACER, Axle (2)

5 2-2522 DECAL, Warning

6 2-3556 BUSHING, Caster (4)

7 2-3735 KNOB, Hood (4)

8 2-4156 DECAL, Caution- Operator Instruction
9 2-7327 PIVOT, Roller Pin (Weldment)

10 2-7344 WASHER, 5/8 Flat (2)

11 2-7950 SPRING, Chute

12 2-9249 PULLEY, Driven 5-3/4 O.D. (48" & 52" Deck)
13 2-9258 BUSHING, Suspension (16)

14 2-9259 STUD, Lift (2)

15A 2-9261 V-Belt, Secondary 48" (113" Long)
158 2-9266 V-Belt, Secondary 52" (120" Long)
16A 2-9262 V-BELT, Primary 48 (66" Long)
16B 2-9267 V-BELT, Primary 52" (69" Long)

17 2-9264 WHEEL, Gage (2)

18 2-9265 BOLT, Gage Wheel (2)

19 2-9272 SPRING, Extension Primary Idler
20 2-9277 PIN, Chute Hinge

21 2-9278 SPRING, Idler

22 2-9280 STANDOFF, 2" Long (2)

23 2-9281 STANDOFF, 4-1/2" Long (4)

24 2-9295 DECAL, Height-of-Cut (2)

25A 2-9353 SLEEVE, Suspension (48") (8)
25B 2-9263 SLEEVE, Suspension (52") (8)

26 2-9355 BOLT, 1/2-13 x 3-3/4, Grade 5 (8)
27 9-1587 WASHER, 1/2" Flat (8)

28 2-9452 DECAL, Snapper Pro

29 2-9869 ASSEMBLY, Wheel/Tire (2)

30 3-4965 POINTER, Height-of-Cut (2)

31A 3-4967 DEFLECTOR, Chute 48"
31B 3-4968 DEFLECTOR, Chute 52"

32 3-5262 ARM, Suspension 12" (48" & 52") (4)
33A 3-5280 WASHER, Lift (48") (2)

33B 2-9260 WASHER, Lift (52" (2)

34A 3-5285 COVER, Right 48"

34B 3-5302 COVER, Right 52"

35A 3-5286 COVER, Left 48"

358 3-5304 COVER, Left 52"

36A 3-5287 COVER, Center 48"

368 3-5303 COVER, Center 52”

37 4-2451 CASTER Weldment (2)
38 5.4012 ASSEMBLY, Crank (2)
39 5.4023 ASSEMBLY, Idler 3-Spindle Dk.

40A 5-4035 ASSEMBLY, Frame 48"
40B 4-1812 ASSEMBLY, Frame 52"
41A 5-4036 ASSEMBLY, Deck 48"
41B 5-4039 ASSEMBLY, Deck 52"

42 9-1299 NUT, 3/8-16 Nyloc (29)

43 7-6998 FITTING, Lube 1/4-28 Straight (2)

44 7-9226 ROLLER, Low Density Polyethylene (3)
45 9-1325 NUT, 1/2-13 Nyloc (10)

46 9-1123 BOLT, 1/2-13 x 5-1/2, Gr. 5 (2)

47 9-1293 SCREW, 1/4-20 x 3/8" HW.S.T. (4)

48 9-1537 WING NUT, 5/18-18 (2)

49 9-1304 SCREW, 3/8-16 x 1", Grade 5 (4)

50 9-1305 SCREW, 3/8-16 x 2" Grade 5 (2)

51 9-1313 PIN, 3/32 x 1" Cotter

PRO GEAR MID-SIZE WBM SERIES 0 (Rev. 1, 11/96) MANUAL No. 06925

23



YNNG DNl iLiViAnl VY

BLUE

BLACK n n
NANAAST
BBC
% P2 % '/’ |
ENGINE 5 3
ALT ouTPUT th GREEN BLADES
¢ E————Il 5A RED
Zf o IGN PRIMARY RED | O/Z__
T IGNITION
T A BLACK N YELLOW
TNIC TN
oPC \
YELLOW
RED
=K
TRANS
RED
_ON//O@ YELLOW N/C BLACK
REVERSE THROTTLE
BLACK
WIRING SCHEMATIC FOR LOOP HANDLE
ELECTRIC BLADE BRAKE CLUTCH
BLACK . . OLUE
NAaanse
BBC
6 /’2 s /P
ENG INE 5 3
ALT OQUTPUT IT GREEN BLADES
° E—'—JI 5A RED
/T 0 1GN PRIMARY RED | o/(;--
L IGNITION
T - BLACK N YELLOY o YELLOW
TNIC T > NiC
OPC R/H OPC L/H
RED moﬁ YELLOW
TRANS
RED
YELLOW LACK
T e oNic © =
REVERSE THROTTLE
BLACK
WIRING SCHEMATIC FOR PISTOL GRIP HANDLE
ELECTRIC BLADE BRAKE CLUTCH
{Rev. 1, 11/96) MANUAL. No. 06925 PRO GEAR MID-SIZE WBM SERIES 0

30



WIRING SCHEMATICS

ENGINE
on
/T 0 IGN PRIMARY RED 04:__
,/// 1%_ IGNITION
BLACK WHITE YELLOW
ST ST 70 ©
OPC R/H OPC L/H BLADE SW
RED /OW WHITE
TRANS
RED
-Q/NF: YELLOW Q—WC o BLACK
REVERSE THROTTLE
BLACK
WIRING SCHEMATIC FOR PISTOL GRIP HANDLE
MANUAL BLADE BRAKE CLUTCH
PRO GEAR MID-SIZE WBM SERIES 0 (Rev. 1, 11/96) MANUAL No. 06925

31



ELEVIRIVAL LVUNIFUNENITO (LOOP Malluie & FlotOl Gllp riarnaic)

BLADE CLUTCH
SWITCH P.N. 2-9715

KEY.

KEYSWIT \

PISTOL GRIP 3
OPC SWITCH L 00P HANDLE |ﬁﬁ' Q
P.N. 17590 l s
OPC SWITCH GrReen—I8 | [ TELLOW iﬁ\\\
P.N. 27225 P \\\*’\\
& BLUE—" w
Y
W sack €W
LN BLACK 11w '

=z gvﬁ\\! ,. | )

YELLOW

A

PIGTAIL
P.N. 2-7226

@& PN 17590
| \ YELLOW
]
| BLack @
\ ¥
RED ,/(“
\
N X

REVERSE
THROTTLE
SWITCH

TO
REVERSE

=
SWITCH '

WIRE HARNESS
PN 2.9291
(Loop Handle)

WIRE HARNESS
P.N 2-9283

WIRE HARNESS
P N. 2-6216
(SHP Pistol Grip)

BLACK

KOHLER ENGINE

HARNESS \ I\Li
)
} £ i
BRIGG'S & b ¥
g/:j’/;gl;g‘ STRATTON ONLY! / TO ELECTRIC
.N. CLUTCH (Kohler &
Kawasaki)
KAWASAKI
ENGINE ONLY! N
GROUND
TO ENGINE

PIGTAIL
P.N. 2-7259

PIGTAIL
P.N. 2-7260

<t

PRO GEAR MID-SIZE WBM SERIES 0 39

(Rev. 1, 11/96) MANUAL No. 06925

(Pistol Grip Handle)



Parts Manual for

SNAPPER

PRO GEAR"

MID-SIZE

WALK BEHIND MOWERS
SERIES 0

—

SNAPPERMcDonough. GA., 30253 U.S.A.

. MANUAL No. 06925 (Rev. 1, 11/96) Printed in U.S.A.



